£X500 PEC DEC ATTACHMENT
503 |

PRODUCT-ASSEMBLY . -
INSTRUCTION SHEETS

TOOLS REQUIRED FOR ASSEMBLY:

« 916 INCHSOCKET
- 1/2INCHSOCKET

.  ADJUSTABLE WRENCH - D
«  HAMMER or RUBBER MALLET S EP

REVISION: M | R

your dealer or your PARABODY Customer Service representatxve at 14 DS

If you experience any problems with the assembly of this product please contat t

1-800-328-9714.

Download from Www.Somanuals.com. All Manuals Search And Download.



.. 5" P A T N T8 . = -
T 2 i =oYeRTilE
.. - ~ T LY e .
5 EREA eyl
: .

503 EX500 PEC DEC ATTACHMENT ASSEMBLY PARTS LIST FOR
STEP #1 & #2

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

WARE: |
ITEM NAME/DESCRIPTION,

S

1. 3/8 X 1-3/4 BOLT 3
2. 3/8 X 2-3/4 BOLT 2
3. 3/8 X 3 BOLT 4
4. 3/8 X 3-174 BOLT 2
5. STAR LOCK COLLAR  ooerereeoeoeeereecocommeresssssesssssssssssssssessessessssesessesssssssessssssesessssessese 2
6. 3/4 1.D. X 3/4 LG. FLANGE BEARING ....oocovrrmrerrssrisseree e 4
7. 3/8 WASHER 13
8. 3/8 LOCK WASHER 11
9. 3/8 NUT 9
10. COTTER PIN .1
1. PLUNGER  ooooee oo e oo eseeeeeeseseoee e eeesessssensesesssssssessssseeessseessmsmsassssrsssssssessssusssssnssssssssssens 1
12. SPRING <ereessieeereseresssnen SO 1
15. KOINOB . oeeeretrtermeseaesrasestesesessc st sseane s cenassssssaerasasesnsinss ssnsensssasnessstassesssstsassessssanasassasasaas 1
14. PLASTIC STOPS et ceeterseemevtsssesasssaeteseesasesnssssnsssssessensens 2
15, T 1/2 TN SQ.END CAP oo eeoeesseeeenress s s ee s ssssessssossssssse s sssos 1
16. 123/ TN. SQ. END CAP oo oeere oo s eeoemeseenenesessresesmsesmsssmmsssssmsssessssssssssssssssas s sssses 1
17. 3 TN SQ. END CAP oo sesesceeesseseesessesesmsess e s iss st s s e 7
i8. PARAGLIDE STRIPS (STRIP OF 8) 1rrvesoeeeeseeseoseeceressereeerssseesesesessssmssssssssssssssssssssssseseare 1
19. CABLE RETAINING CLIP woorvoooooeose oo oeeoeeeeeesessssssesesssessesesseesssssesessassssssssnsssssssss ossssesses 3
20. S116 X 1 BOLT eoooooeeeessoeeeeesoseesseeees oo seeesessesssssmeresessseree e e see e ssesssss s sssssessssessssess 2
21. 3/8 X 1-1 2 BOLT iiueenseee e seeeeete o eeeeesssemessesseesensenssssessessessmmssesesssseniessessssss e 2
22. 5116 WASHER oo eoeesseseersseeen oo e eeeeeesereeeeeeee s ee e 4
23. 516 LOCK WASHER oo cereeeeseeessesssesssmememmsssssasnssss s ssssssssssse s 2
24, S LENUT oo 2
2s. SNAP CAP WASHERS oA
26. SNAP CAP oo 8
27, SPACER BUSHING oot eeae et e e e st enenns 1
28, TH U N B S R E e et e e e e ettt e e e e e ee s e e b e ne st e sesen e s e ar e ss {

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

///////,

L BOLT LENGTH

BOLT LENGTH RULER:

12 2 ! 12 { 12 | 12 | 12 |
0 . 1 2 i T L '
Co b ] L1 { | 77’ 1 | 'c; ! ’ L1 ‘ 1j

Download from Www.Somanuals.com. All Manuals Search And Download.

ts

Tt
vi.a
i



503 EX500 PEC DEC ATTACHMENT ASSEMBLY PARTS LIS'][' F OR

STEP #1 & #2 ) . , - N
SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY‘.‘; .

ITEM NAME/DESCRIPTION “QTY -
. 3/8 X 3/4 BOLT " N
2. 5/16 WASHER 2
3. 3/8 LOW HEIGHT LOCK NUT 1

4. 3/8 WASHER 1
5. SWIVEL PULLEY BRACKET 2
WELDMENTS/PARTS: L
ITEM NAME/DESCRIPTION QTY-.
1. BEARING HOUSING " (6186901) 1

2. BACK SUPPORT FRAME (6186501) 1

3. PULLEY BRACKET SUPPORT oo, R (6215501) 1

4. SEAT FRAME K3 L x11] ) N 1

5. LEFT PEC DEC ARM .......... ..(6219801): 1

6. RIGHT PEC DEC ARM (15211} ) W 1

7. BACK PAD oo oo eeveeeeeesssesessseeseesssesesmeees CIE5:211) ) Y 1

8. SEAT PAD oo, R G EET1] ) Y i

9. IN-LY 8101 853N o XU (6176201) reesieengeresameeees e 2
-10. 5/8 DIA. x 1 IN. LG. BUSHING PULLEY oo (3116101) 2
1. . PEC DEC LOOP CABLE ASSEMBLY .......... oo (6251801) 1
12. SECONDARY SWAPOUT CABLE ASSEMBLY ... (6243601) 1
13. 3

3/8 DIA. X 1 IN. LG. BUSHING PULLEY ..cccoveveeancns BHIGI0D) e

e . e o n =+ v = e w——min ot e n s o £ on T

Download from Www.Somanuals.com. All Manuals Search And Download.




503 EX500 PEC DEC ATTACHMENLI ADDEMBLY INSITRUULTIONS - -
STEP #1) | _ . -

‘OTE:

THE INSTRUCTIONS FOR STEP #1 ARE TO BE USED WITH DRAWING SHEET #1 OF 2.

Carefully place the BEARING HOUSING and the BACK SUPPORT FRAME on the floor and loosely
assemble them together before attaching them to the REAR RIGHT UPRIGHT, using one (1) 3/8 X 3
BOLT, two (2) 3/8 WASHERS, one (1) 3/8 LOCK WASHER, and one (1) 3/ NUT.

Insert one (1) 2 IN SQ. END CAP into the end of the PULLEY BRACKET SUPPORT.

Loosely assemble the BEARING HOUSING/BACK SUPPORT FRAME ASSEMBLY and the
PULLEY BRACKET SUPPORT to the EX500 BASE UNIT'S REAR RIGHT UPRIGHT at '
CONNECTION POINTS #1 and #2, using the following hardware: o

CONNECTION #1: two (2) 3/8 X 3-1/4 BOLTS, four (4) 3/8 WASHERS, two (2) 3/8 LOCK
WASHERS, and two (2) 3/8 NUTS. '

CONNECTION #2: one (1) 3.8 X3 BOLT, two (2) 3/8 WASHERS, one (1) 38 LOCK WASHER, and
one (1) 3/8 NUT. :

PULLEY FLATS MUST BE ANGLED DOWNWARD ON THE PULLEY BRACKET SUPPORT.

Tighten all loose bolt connections for FRAME ASSEMBLY.
Insert two (2) 2 IN. SQ. END CAPS into each end of the BEARING HOUSING.

Carefully insert two (2) FLANGE BEARINGS into the top and bottom sides of the BEARING HOUSING
on each end. (4 BEARINGS total), (CAUTION: DO NOT OVER TAP THESE BEARINGS INTO
PLACE, WHICH CAN CAUSE DEFORMATION TO THE BEARING, MAKING THEM

UNUSABLE)
Insert four () 2 IN. SQ. END CAPS into both ends of the LEFT. and RIGHT PEC DEC ARMS.

Insert the LEFT and RIGHT PEC DEC ARMIS through the FLANGE BEARINGS in the BEARING
HOUSING on their respective sides and secure them in place with the two (2) PUSH ON COLLARS.

Remove the paper backing from the owo (2) PLASTIC STOPS and adhere them to the backside of the
BEARING HOUSING CAM STOP, approximately where shown, in order to give the PEC DEC ARM
CAM full contact when the PEC DEC ARMS are back in their resting position.

Loosely Assemble two (2) 3/8 DIA. X1 I‘.\'. LG. BLTSHHI.\'G PULLEYS and two (2) CABLE
RETAINING CLIPS to the PULLEY BRACKET SUPPORT. using two (2) 3/8 X 1-3/4 BOLTS, two
(2) 3'8 LOCK WASHERS. and two 3 § NUTS. Connection will be tightened after the cable has been

routed. (in STEP £2)

Stide the two (2) 12 IN. ARM ROLLER PADS onto each PEC DEC ARM. Ifalubricantis required.
RUBBING ALCOHOL thoroughly coating the inside of the grip is the best material to use.

Download from Www.Somanuals.com. All Manuals Search And Download.



503 EX500 PEC DEC ATTACHMENT ASSEMBLY INSTRUC’II()NS
(STEP #1) | « )

N

12. Attach eight (8) PARAGLIDE STRIPS to the BACK SUPPORT FRAME as shown in DE ['AIL Aon
(STEP #1 SHEET #1 of #2), using the following steps: .

A. Thoroughly clean all inside and outside surfaces where the PARAGLIDE STRIPS are to be
attached. : ) )

B. Remove the paper backing from the PARAGLIDE STRIPS AND FIRMLY APPLY them to all of
- the shown surfaces. (8 places)

3 Assemble the SPRING PIN ASSEMBLY on the BACK SUPPORT FRAME, using one (1) PLUNGER,
one (1) KNOB, one (1) SPRING, one (1) SPACER and one (1) COTTER PIN. (SEE DETAIL A)

14. Insert the 1-1/2 IN. SQ. END CAP into the top end of the SPRING PIN ASSEMBLY H()USING on the
BACK SUPPORT FRAME. (SEE DETAIL A)

5 Securely assemble the BACK PAD, using two (2) 38 X 3 BOLTS, two (2) 3/8 LOCK WASHERS, and
two (2) 3/8 WASHERS.

16. Insert one (1) 1-3°4 IN. SQ. END CAP into the end of the SEAT FRAME.

17. Disengage the SPRING PIN ASSEMBLY on the BACK SUFPORT FRAME and insert the SEAT PAD
ASSEMBLY into the seat receptacle. Release the SPRING PIN and push the SEAT PAD ASSEMBLY
down until the SPRING PI'N PLUNGER engages with the desired hole.

18. Securely assemble the SEAT PAD to the SEAT F RA;\IE,_using two (2) 3/8 X 2-3/4 BOLTS, two (2) 3/8
LOCK WASHERS. and two (2) 3/8 WASHERS.

NOTE: WHEN DESIRED SEAT LOCATION IS FOUND, SECURE IN PLACE USING ONE
THUNMBSCREW. (SEE DETAIL A) -

Download from Www.Somanuals.com. All Manuals Search And Download.



503 EX500 PEC DEC ATTACHMENT ASSEMBLY INS LRUCTIONS =

(STEP #2) | N A -

THE INSTRUCTIONS FOR STEP #2 ARE TO BE USED WITH DRAWING SHEET ¥ OF 2. __.

1. Loosely assemble one (1) 3/8 DIA. X 1 IN. LG, BUSHING PULLEY and one (1) CABLE RETAINING + -
CLIP to the PULLEY FLAT on the WEIGHT STACK SUPPORT BASE, (CONNECTIONPOINT .
#3), using one (1) 3/8 X 1-3/4 BOLT, one (1) 3/8 LOCK WASHER, and one (1) 3/8 NUT. (SEE DETALL *
A). :

ASSEMBLE the SWIVEL PULLEY BRACKETS using (1) 3/8 DIA x 3/4 BOLT, (2) 5/16 WASHERS,

(1) 3/8 WASHER and (1) 3/8 LOCK NUT. (TIGHTEN UNTIL LOCKED, THEN BACK OFF 1/4

TURN.) (SEE DETAIL E) - -

LOOSELY attach two (2) 3/8 DIA. X 1 IN. LG. BUSHING PULLEYS into the PULLEY BRACKET -
ASSEMBLY, using two (2) 38 X 1-1/2 BOLTS, four (4) CAP WASHERS, two (2) 3/8 NUTS and four '

(4) CAPS. (SEE DETAIL "B")

L)

NOTE: BEFORE PROCEEDING WITH CABLE INSTALLATION, UNRAVEL CABLE, AND REMOVE

AS MUCH SPIRALING AS POSSIBLE.

4, Route the PEC DEC LOOP CABLE ASSEMBLY through the top half of the PULLEY BRACKET
ASSEMBLY. and securely arach each CABLE END to each CAM on the LEFT and RIGHT PEC DEC
ARMS, using two (2) 3'16 X 1 BOLTS, FOUR (4) 5/16 WASHERS, two (2) 5/16 LOCK WASHERS, and

two (2) 5/16 NUTS.

MAKE SURE CABLE ENDS REST FLAT AGAINST THE INSIDE OF THE CAMS) (SEE DETAIL
C AND PULLEY REFERENCE POINTS A, B, & C ON THE CABLE ROUTING DIAGRAM AND
VIEW OF THE ASSEMBLED PRODUCT |

NOTE

NOTE: POSITION THE CABLE RETAINING CLIPS ON THE PULLEY BRACKET SUPPORT IN A
VERTICAL POSITION AFTER PEC DECLOOP CABLE ASSEMBLY HAS BEEN ROUTED,
AND TIGHTEN SECURELY (SEE ASSEMBLY VIEW ON SHEET #1)

SKIP SEOUENCE #5 IF ASSEMBLING PECDEC AND THE BASE UNIT AT THE
SAME TTME.

Disconnect the OLD SECONDARY CABLE ASSEMBLY at the LEG CURL ATTACHMENT
CONNECTION POINT #4 (SEE DETAIL D) and remove it by pulling it out from the LOW ROW
PULLEY STATION (CONNECTION POINT #5) and discard. Loosen the bolt connection at
PULLEY REFERENCE POINT H so that the SECONDARY CABLE ASSEMBLIES (OLD & NEW
SWAPOLUT) can be passed under the CABLE RETAINER CLIP.

w
.

-

Reroute the new SECONDARY SWAPOUT CABLE ASSEMBLY by starting at PULLEY reference
point D on the CABLE ROLTING DIAGRAM. Continue to pass the CABLE ASSEMBLY over
PULLEYS REFERENCE POINTS E. F. G. & H, and reartach the CABLE end to the LEG CURL
EXTENSION CAM as shown in DETAIL D. (MAKE SURE CABLE END RESTS FLAT ON THE
CAM) Re tighten the balr conrections at PULLEY REFERENCE POINTS H (ADJUSTABLE PRE
_ _ STRETCHSLIDE)a=! F(PULLEY FLAT.0n the WEIGHT.STACK SUPPORT-BASE).

<

TIGHTEN all PULLEY CONNECTIONS.

Download from Www.Somanuals.com. All Manuals Search And Download.



s . (s=1e 20

e - . . m
: TEEE .\J 3 S ,TIM - ) = — c—~ . = L= Lhog g1t A
L orizssagal Mm” fhf!&.. — ! = AZ18 INZEWHEIYLLY 73T JZda = mu
h o - ] .

: le &ELS ‘Agsvwl — |7 . 4 NS

1 DEC IS COSHB T~ (524
Po- wioSznNm AzSHevd m e
L oup lApoges R C=) R p—
i sUf ‘Apogeieyg =] N
B ATTWIESY NId DNIYES -
P |_.~1|_l...u:
: "~
— e N N

5 - . EENAN /;(mu R/
S L wEmovm 3 IS p> | \
. R . : ST 7 ’ i & / V !

T . . / :

I * Mw

»..@\\
Troldan LH91E Hvad. R .

, \

- . Ze NQILIBNMOD

HIHoYM e

(24 27
TaOva ®ITTICR wWaY

\ n\ ..\\” . v
m\\h.\r\..\w . ' . . T [¥s 28 05e 22337

{7
|4
_mEHESYM T ,@
_ T

HBHGYM HTST F

Download from Www.Somanuals.com. All Mahuals Search And Download.

(g7 ) \
QY aNs DS T
. DNISOTH ﬁ
: O NIYYER - N
(s37d 2) [INEY 220 23z HOR
LN 9 .
, Ceoa 2D . . (s77d » GAL)
WEHMSVYM HICT S/ v SaeT ONT 06 2
. l/ B ) \.\ |
| /\\ Bwyd 30ds0S HvA)
~ . >
{so1a 22 ~ (g4 2)
AFTI0d INIMSTIE 1« ~wi Qi //\\ CJ0LS JLLSYIE (oo 2)
o = - A
T SYYTICT MO-NENd
CEa ) - : = =i3a
ST YNNIV DY SRV tmos € Ve o Y <YL -
{s37a 2) - -
o8 el =T 2w U (577a ) W @
' L DrINYEE 2OMEIE T NP
. 394 T ! g
mmiw.dw\() M\ﬂ u AN g m <, M..u.: P

LN ﬂ\n...

/l [ NOILDIBMNNGY . ArRTIRTRNRL ﬂa\\_ ~

(s3a 2) c moms

. .f{ul-va ML MO LA Ol
1108 ¥, T Y

dimse FQLAITERYE  ITVIG

YIHSYMRTTT T

RVELISVN-TS .
dvs ANz -

LMO4dNE LIRNAWER AT 0d TR0V X' TS T

-

vm\n.\o.&_,m g¥S anNg v

b~ A ILNEANT] T
s ESCRGE - . . ~
_15bLl e w9 Sroaakl Y —_ P L ) : o e : T i
Tk 2T [k SE SN AR i T C e o em ) LR . Y ewAfas .




,.i,mhl . ,-“I .'.-
m 3/8 X 34 BOLT

o= 540 WASHER

m © 1o =3
- .- i ..

4 1 SWIVEL
PULLEY

SEE pETAL"C”

. v g
rd ..ﬂ - | ",u- WL
s 3/8 WASHER L <3
[ s i
9 .
. . u ¥
SWIVEL . = 2
PULLEY § S -
k BRKT SWIYEL PULLEY
: ERACKET ASSEMELY |
. ~ oL~ SWIVEL PULLEY BRASKET

== ¥i WASHER
@D 3/8 LOOK NUT

" DERIL~E~

hY

| -Rh-\

T

WNEKCY
\c

4

¥ I
~ . \

A)

r 4

proy
_—

[ vLJ.mMmﬂﬂﬂmvgﬁ.uﬂdlBM-\# TOT

© Yy LOCKWASHER

Ya WASHER

LEG CURL EXTENSION

B s = A e o

ot . o
ao e

Vi s34 monT

S Y

—_—
—_—

CASLE

(2 PLLS)

xS, |
u\mn.fm.N WWMMV /, ml —
CAP /J_.IV |I|m| LI B Im\\. cAP
N

CAP WASHER

%
- 3a OVA. x 1 ni. BUSHING -PULLEY

AY
(z PLLS)

DETAIL ~R™

CARLE ASSEMBLY

NUT (2 PLLS)

REPLALE MENT SECONDADY
SWAPOUT CABLE ASSEMBLY

PEC DEC ARM

sgg pETAIL B

CONNELCTION POINT %4

e

A
4

-

S/wHEX NUT (TYP. Z PLLS)

M\.l“ﬁr LOCK WASHER (T¥R 2 PLLS)

-.I\\lq\u,z)uxmn (TvP. 2 PLLS)

CONNELTION POINT 75

709

=

\. A
L

_

ol

M
KO

KT

al.

N
L 0
Ateszss)

. Download from Www.Somanuals.com. All Manuals Search And Download.

W

754

L
s

/)

(/77

M
»
NN

§)

CABLE ROUTING DIAGRAM

SEE pETAIL AT

CONMELCTION POINT *3

eirlimax e

XA.x 1IN, BUSHING PULLEY

CARLE RETAINING CLIP
. 3/ LoCkWASHER
/e BoLT ~ . . . :
. . =v Bra, NuT

[WEIGHT STACK SUPPORT BASE]

PEL DEL LOOP CABLE

,
/\u/ W..
/1t WASHER [TYE 2 PLES.) _ <

. . . . ..

M/ . ) ww
i /X 1* BoLT (TYR Z PLLS) ’ ;

© 7 DeTAlLCT

y, TIPILAL FOR BITH PeC DEC AZMS

DETAIL A"

EX500 PEC DEC ATTACHMENT STEP & 2




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

